f@: T H UY November 21, 2022

" PHUDUCTS Revision 0

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www. troyproducts.com 323 720-4100

Part No: CP-21TH-R-DECK Vehicle: CHEVROLET TAHOE —
Description: 2021 TAHOE REAR DECK Model year: 2021+

CHEVROLET

Tools Required:
Rivet gun with 1/4-20 nose piece
Allen keys: 5/32

Troy Products recommends reading through all installation instructions prior to installation to check all necessary parts
have been included (check against bill of materials table.)

IMPORTANT NOTES
e This product must be installed with a Troy Products rear partition (sold separately).

QuickStart Guide
1. Install 1/4-20 rivet nuts on rear partition side panels (4 per side).

2. Secure rear deck to side panels using provided hardware.
3. Secure rear deck to rear flange of partition using hardware from rear partition.

CP-21TH-R-DECK



CP-21TH-R-DECK - BILL OF MATERIALS

PARTS

Part number:
CP-21TH-R-DECK-#d
Description:

DECK

QTY: 1

HARDWARE

Part number:
1-FST-50-60800
Description:

1/4” FLAT WASHER
QTY: 8

Part number:
1-FST-06-60825

. Description:

" | 1/a-20x 5/8 BH SCREW
QTY: 8

f‘r/‘ Ny “"‘\ S
&) L
N /il

N

Part number:
1-FST-43-25020

Description:

1/4-20 KNURLED RIVET NUT

QTY: 8

Prepare rear cage for installation

1.) Install provided 1/4-20 rivet nuts on lower edge holes from side panels of rear partition in the shown
orientation (4 rivet nuts per side panel). Rivet nuts can also be installed on side panels prior installing

rear partition.

CP-21TH-R-DECK




Install rear deck

2.) Bring rear deck to rivet nut locations from side panels, secure deck with provided 1/4-20 screws and
washers (4 per side).

3.) Secure deck to rear flange of partition, (use four 1/4-20 X 5/8” button head screws and washers
included with the rear partition hardware kit.)

NN LI
A N
A1 l LN
L [
I |
| 3!

(

+ 2

Your installation is now complete. If you have any questions or suggestions for adding additional instructions, please call
Customer Service at (800) 700-8769.

CP-21TH-R-DECK



140 | 133HS P:L-31VOS SNIMYHA 21Y25 10N 94 auanouss| | FIVMAIVH ISOO1 MUY#-ADIT-J-HLLIE-dD 8
HSINI4 ON m.—.u—._naml f SIDN00H ADEL 40 NOISSIWEI HELLIEM
{ ND3Q-¥-HIlZ-dD m e >°=.—. e NolaoRE v sonackaronl| ¥ Jaysom g Jnu sday 0z-¥/ | 0S822e-5E-154-1 L
AZY "ON "OMd 371 S T W SN oS NOBOM | § PO ,8/S A2D|g'IBYSDA JDJ4 908 ¥/ 00809-05-1S4-1 9
. 43d SNIINVEIIOL 3 ONY ANVLIINIONS
{ e SHANGED BRI 14 MBIDS J93005 HY ,8/S X 0Z-F/ L # GZ809-90-154-1 g
Hdd¥ THW 3 7¥WID30 30W1d 3FEHL
O g IO O z MBIDS BALP 9L /€ X VP59 16-20-1S4-1 v
NDIA ¥V3IY JOHVL 1Z0Z @@ 13 o530 plivemat [ 0607 sjonpoid Aci] 0901dL-IVd-E e
LEOZ/S 1Y ‘_vm NMYdd STHIN NI Y SNOISNIWI
UL ava | awwn {A3ID3dS ITMHIHIC SSTINA l oM J2pIAIg IOME-NDIA-Y-HLIZ-dD 4
l AT1dW3ssY 21030 P#-A030-4-HLLZ-dD L
ALD NOILdI¥2S3a YIGWNN 1aWd "ON W3ll
005°ee
j Qszgel \IA
* * * N I d3INI4HILS STLUXE
d 888 . . - . L vee 88y )
e 00067
—— §87°01 -—

1NN Sd3X 340438 WOLLOE ANV
AV3IH M3AOS 8314V dOL LV d3HSYM AV

Xy X8 X¥

d3alAld
NO Q31104

QIAOYddY | alva [ NOILLdI¥O$3d

| 'azd | 3oz

SNOISIATY

| 4

€

00S°ee

ool




